
DIAGRAM  /  PARTS LIST

MODEL  NO.

L1130GH2-1

Parts Instructions
for Gasoline Compressor Outfits



Air Compressor Diagram

Key No. Torque

* 12 145-165 in. -lb.

13 8 to 15 ft. - lb.

16 20 to 25 ft. - lb.

19 20 to 25 ft. - lb.

*Pulley Set Screw

4

3

1
13

7

1611
10

15
24

6 5
23 25

22
21

20

17

18

2

27

14

19

12

26

14
13

27
8

9



Parts List

Key No. Part Number Description
1 Z-D21381 Two-Stage Compressor Pump
2 AC-0421 11 Hp Robin Engine
3 CAC-1334-1 Inside Beltguard
4 CAC-1335 Outside Beltguard
5 AC-0509 Unloader Valve
6 AC-0422 Outlet Tube 5/8"
7 AC-0485 Beltguard Bracket
8 AC-0530 Beltguard Bracket
9 BT-310 Belt (2 used)
10 SSP-6461 Elbow
11 D21354 Bushing
12 PU-2903 Pulley
13 91895680 Screw ¼-20 x 0.75
14 CAC-1011 Elastomer Bushing
15 SSP-535 Elbow
16 SSF-3159 Pump Bolt (4 used) - 3/8”-16 x 2”
17 AC-0528 Stiffener Plate
18 SSF-8111-ZN Engine Nut (4 used) - 3/8”-16
19 SSF-628 Engine bolt (4 used) - 3/8”-16 x 2.5”
20 GA-359-B Gauge
21 SSP-6820 Tee
22 TIA-4200 Safety Valve
23 AC-0510 Throttle Control Assembly
24 SSP-454 Nipple - 1/2 NPT x 2½”
25 SSP-7824 Nut/Sleeve Assembly 5/8" (2 used)
26 CAC-1343-1 Strap
27 SSN-51 Washer (5 used)

Not Shown
SS-2707 Drain Valve
KK-4877 Isolator Kit
SSF-8131 Beltguard Nut(4 used)
SSF-953-ZN Beltguard Screw (4 used)
SST-100 Engine Pulley Key



Compressor Pump Diagram



Parts List

Key
No. Part Number Description

1 AC-0454 AIR INLET ELBOW

2 BAL-1000345 VALVE PLATE

3 BAL-1000306 OILSIGHT GLASS

4 BAL-1000519 OIL FILL PLUG

5 BAL-1000269 OIL PLUG GASKET

6 BAL-1000112 OIL BREATHER ASSEMBLY

7 SSP-525 DRAIN PLUG

8 AC-0436 FLYWHEEL

9 BAL-1000587 FLYWHEEL BOLT

10 BAL-1000417 FLYWHEEL  WASHER

11 AC-0469 SAFETY VALVE (AFTERCOOLER)

12 AC-0437 INLET FILTER ASSEMBLY

13 AC-0438 AIR FILTER ELEMENT

KITS AVAILABLE

BAL-8226021 RING KIT

BAL-8226022 GASKET KIT

BAL-8226024 VALVE KIT

BAL-8226023 RUNNING GEAR KIT


